
WHIZARD QUANTUM® PARTS

PART # DESCRIPTION

100305 DRIVER TIP

100618 DRIVELINE ASSY, QUANTUM, 48"

100619 DRIVELINE ASSY, QUANTUM, 60"

100628 HOUSING, BLADE, Q1000-1500

100629 BLADE, Q1000

100630 BLADE, Q1300

100638 HOUSING, LOWER DISCONNECT, MACHINED

100639 HANDLE, QUANTUM, SML

100649 RETAINING KNOB ASSY, QUANTUM

100693 HANDLE, QUANTUM, MED

100694 HANDLE, QUANTUM, LG

100709 DRIVER ASSY, QUANTUM

100711 LATCH COLLAR, QUANTUM

100713 WASHER, PLAIN .685 OD, .518 ID, .031THK

100780 BLADE, SERRATED, Q1000

100781 BLADE, SERRATED, Q1300

100821 DRIVER SHAFT

100956 FRAME ASSY, Q1000

100961 GREASE RING, MACHINED

100996 BEARING, FLANGED

100998 GREASE CUP ASSY, MED Q

100999 GREASE CUP W FITTING, MEDIUM, QUANTUM

101021 THUMB SUPPORT ASSY

101030 SPACER RING, QUANTUM, SML

101031 COVER ASSY, Q1000/1500

101032 COVER ASSY, Q1300/1400

101039 COVER, MACHINED, Q620

101046 SCREW, COVER MOUNTING

101051 DRIVELINE W/DRIVER, QUANTUM, 48"

101054 DRIVELINE W/DRIVER, QUANTUM, 60"

101055 DRIVELINE W/DRIVER, QUANTUM, 48" DISC

101056 DRIVELINE W/DRIVER, QUANTUM, 60" DISC

101057 DISCONNECT COLLAR, QUANTUM

101078 COVER, ASSY, Q625

101086 ASSY, FRAME, Q620

101089 GREASE CUP W/ FITTING SMALL, QUANTUM

101090 ASSY, CUP, GREASE

101094 INSERT, FRAME, Q600 SERIES

101114 COVER, MACHINED, ANGLED HEAD, Q620

101127 ASSY, FRAME, Q620A

101130 SPACER RING, QUANTUM, LRG

101131 CLAMP RING ASSY

101138 DRIVER SUB-ASSY, QUANTUM



WHIZARD QUANTUM® PARTS

PART # DESCRIPTION

101146 COVER-POULTRY, Q620

101176 FRAME, MACHINED, Q1000 AIR

101192 COVER ASSY, POULTRY, Q625

101207 HANDLE WITH O-RING, QUANTUM, YELLOW

101209 HANDLE WITH O-RING, QUANTUM, BLUE

101216 POWER UNIT ASSY, QUANTUM, YELLOW

101217 POWER UNIT ASSY, QUANTUM, BLUE

101252 TOOL, SHAFT REMOVAL

101253 POST HANDLE, QUANTUM

101275 STANDOFF, .292

101280 KIT, POST HANDLE, QUANTUM

101316 GREASE CUP ASSY, LARGE QUANTUM

101317 GREASE CUP W/FITTING, LG QUANTUM

101363 BLADE, Q750 SERRATED

101366 BLADE, Q1850 SERRATED

101374 COVER, MACHINED, Q750

101375 COVER, POULTRY, Q750

101403 FRAME INSERT, Q750

101406 FRAME ASSY, Q750/850/1850

101437 COVER ASSY, Q850

101443 COVER ASSY, Q1850

101445 DISCONNECT SPRING

101556 COVER, MACHINED, W/O STEEL, Q1000-1500

101576 GREASE CUP RETAINER, SMALL, BLACK

101577 GREASE CUP RETAINER, MED, BLACK

101578 GREASE CUP RETAINER, LARGE, BLACK

101585 COVER, Q500

101586 COVER, Q500A

101595 FRAME INSERT, Q500/505

101597 COVER ASSY, Q505

101600 COVER, POULTRY, Q500

101602 COVER ASSY, POULTRY, Q505

101614 RING, SPACER, GREASE, QUANTUM

101615 FRAME ASSY, Q500/505

101616 FRAME ASSY, Q500A

101640 FRAME ASSY, Q350/360

101676 FRAME, MACHINED, Q440

101677 FRAME ASSY, Q440

101696 HOUSING, QUANTUM TV18

101715 FUSE, 115V QUANTUM

101716 FUSE, 230V QUANTUM

101790 FRAME ASSY, Q750 AIR

101791 FRAME ASSY, Q500 AIR



WHIZARD QUANTUM® PARTS

PART # DESCRIPTION

101792 FRAME ASSY, Q620 AIR

101793 FRAME ASSY, Q350 AIR

101970 COVER ASSY., Q625, W/ DEPTH GAUGE MOUNT

102074 HOUSING, Q620

102075 HOUSING-BLADE, Q350/Q360

102076 BLADE, Q350

102077 BLADE, Q360

102078 BLADE, Q620

102079 BLADE, Q625

102080 HOUSING-BLADE, Q440

102081 BLADE, Q440

102083 BLADE, Q500

102085 BLADE, Q750

102086 BLADE, Q505

102087 BLADE, Q850

102088 BLADE, Q1850

102089 HOUSING, BLADE, Q750/850/1850

102090 HOUSING, Q500/505

102092 BLADE, Q625, SERRATED

102160 COVER, QUANTUM TV45

102242 DEPTH GAUGE COMPLETE, Q625

102250 HNDL W/O-RING YLLW, REFRB, Q AIR

102253 HNDL W/O-RING BLUE, REFRB, Q AIR

102367 DRIVELINE, SMALL DIAM., 48"

102368 DRIVELINE, SMALL DIAM., 60"

102551 DRIVELINE ASM, QUANTUM, 84"

102609 QUANTUM GREASE, 13.5 OZ CARTRIDGE

102612 QUANTUM GREASE, 35 LB PAIL

102671 DRIVELINE W/DRIVER, QUANTUM, 84"

102672 DRIVELINE W/DRIVER, QUANTUM, 84" DISC

102704 EXTENDED HANDLE ASSEMBLY, QUANTUM

102755 DRIVELINE W/DRIVER, SML DIAM, 48"

102756 DRIVELINE W/DRIVER, SML DIAM, 60"

102758 DRIVELINE W/DRIVER, SML DIAM, 48" DISC

102760 DRIVELINE W/DRIVER, SML DIAM, 60" DISC

102862 DEPTH GAUGE, COMPLETE, Q625 POULTRY.

102873 NOZZLE, FLUSHING, QUANTUM

102996 HANDLE, QUANTUM, SML BLUE

102997 HANDLE, QUANTUM LG GRAY

103027 CORD ASSEMBLY, POWER 230V

103055 STRAP, SECONDARY

103059 ASSY, STRAP PRIMARY

103060 ASSY, STRAP, QUANTUM



WHIZARD QUANTUM® PARTS

PART # DESCRIPTION

103149 ASSY, DRIVER SET GAUGE, QUANTUM

103251 THUMB SUPPORT, QUANTUM

103271 QUANTUM GREASE, CASE/30 CARTRIDGES

103338 BALLVALVE, 3/8" NPT

103391 CAP, BOTTOM, ALUMINUM

103635 KIT, FLUSHING NOZZLE, QUANTUM

103748 DRIVER, MOTOR, 1-PIECE

103758 SCREW, SOCKET HEAD COVER MTG, #8-32X.500

103881 KIT, MOTOR DRIVER, QUANTUM

103935 BLADE, Q360, SERRATED

103936 Q GREASE, CASE 13.5 OZ CARTRIDGES (10)

104098 QUANTUM GREASE, 8OZ

104159 BLADE, Q1300 FOLIAGE

104160 GUIDE, TRIMMER , Q1300 FOLIAGE

104163 COVER, MACHINED, Q1300 FOLIAGE

104164 CONNECTOR, HOSE Q1300 FOLIAGE

104165 SHOULDER SCREW, Q1300 FOLIAGE

104172 DRIVELINE ASSY, QUANTUM, 54"

104186 DRIVELINE W/DRIVER, QUANTUM, 54"

104187 DRIVELINE W/DRIVER, QUANTUM, 54" DISC

104259 THUMB SCREW, Q1300 FOLIAGE

104441 FRAME ASSEMBLY, Q1300 FOLIAGE

104509 KIT, ADJ THUMB SUPPORT/SPACER, SMALL, Q

104510 KIT, ADJ THUMB SUPPORT/SPCR, MD & LG, Q

104511 KIT,FIXED THUMB/SPACER, SMALL Q,

104512 KIT,FIXED THUMB/SPACER, MED&LG Q,

120336 NUT 6-32

121403 FITTING GREASE

122206 SCW #10-32 X 7/8

123117 SCREW, SET 1/4-20 X 1/4

123229 SCW #10-32 X 5/8

123285 SCREW, PAN HEAD #6-32 X 1/4

123288 SCREW, HEX HD MC #10-32 X 1.25

123528 WASHER, #10

124967 TERMINAL, DISCNT, FEMAL #22-18

163918 Q350/350M2 LP/360s GAUGE ASM -BLADE WEAR

163920 500M2/505s GAUGE ASSY - BLADE WEAR

163924 625/625M2/Q625 GAUGE ASSY - BLADE WEAR

163926 850s/880s GAUGE ASSY-BLADE WEAR

163927 1850s/1880s GAUGE ASM-BLADE WEAR

163928 1000s-1500s GAUGE ASM-BLADE WEAR

163942 COVER - GAUGE, RIGHT

163943 COVER - GAUGE, LEFT



WHIZARD QUANTUM® PARTS

PART # DESCRIPTION

173573 BASE, MODIFIED 620M2 LP

173575 500LP/500M2LP/Q500 GAUGE ASY BLD WR

173577 620M2 LP/Q620 GAUGE ASSY BLADE WEAR

173578 750M2LP/Q750 GAUGE ASSY BLADE WEAR

189006 FRAME ASSEMBLY

189007 COVER, FRONT, MOLDED

189008 LEVER, ON-OFF

189010 STRIKER PLATE ASSEMBLY

189011 SCREW, #10-32 X 3/4", SELF TAP

189012 COVER, REAR, MOLDED

189014 COVER, CONTROLLER BOX

189015 CONTROLLER ASSEMBLY

189023 YOKE, MACHINED

189024 PLATE, SUPPORT, FRAME

189025 PIVOT, 1.18 OD, .64 TALL

189026 WASHER, SPECIAL

189027 PLATE, HANGER COVER

189028 GUARD ASSEMBLY

189034 MOTOR ASSEMBLY

189036 FAN, MOTOR

189037 LOCKNUT, PG13.5 EMI

189038 SWITCH ASSEMBLY

189039 TAG, WIRING GUIDE, POWER CORD

189040 POWER CORD ASSEMBLY

189042 CONTROLLER, 230V, QUANTUM

189045 PLATE, SPECIFICATION 115V

189046 PLATE, SPECIFICATION 230V

189050 SEAL, 1/8" C/S SILICONE O-RING

189052 PLATE, NAME, QUANTUM

189053 MOTOR, DISCONNECT ASSEMBLY

189054 HOUSING, UPR, DISCNNCT, MOLDED

189057 LATCH, PUSH BUTTON

189058 SPRING, FLAT-EXSURCO P/N: X100009

189061 SCRW, SHLDR 1/4 x1-1/2, #10-24

189063 SPRING, WAVE, .500 HEIGHT

189076 CAP, BOTTOM, W/INSERTS

189082 COLLAR, TAPERED DISCONNECT MCH

189086 GASKET, CONTROLLER COVER


